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(1) EXKEA (Test Recipe)

NBR (FE=hkUJL) 100 (EEE)
SRFA—HRVITSvY (Carbon Black) 65

DOP (Plasticizer) 15

ATT) U (Stearic Acid) 1

HinE 35 (Zn0) 5
Hot+5— TT (Accelerator TMTD) 1.5

mEEEl R (Vulcanizing Agents) 1.5[EEkE

(2) HAER#EE (Test Results)
No.

EE 1 2
HUIYHIAR—70NBR 2.14 -
Y7 )LR - 1.5

Li—=—Xa—FiE& (Mooney Scorch Test) : M L1, 125°C

Vn 30.0 29.0
ts (min) 36.5 36.3
t 35 (min) 87.7 85.6
t 430 (min) 51.2 49.3
Fa5RMA—%4—HER (Curelastometer Test) : 6 ==+3° , 2mm, 160°C
t 10 (min) 3.7 3.7
t 90 (min) 12.5 13.1
t 90— t 10 (min) 8.8 9.4
ML {E (N-m) 2.5 2.6
513REKER (Tensile Test) : 160°C X 20min. 7' L X in&k
T8 (MPa) 17.4 17.8
EsB (%) 620 620
M 200 (MPa) 4.1 4.3
M 300 (MPa) 8.0 8.2
Hs (JIS, A) 58 58




